A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17025498 001 Seite 56 von 100

Test Report No. Page 56 of 100

5.1.6 Frequency Separation

RESULT: Pass
Date of testing : 2012-05-18
Test standard ; FCC part 15.247(a)(1)
RSS-210 A8.1(b)
Basic standard ; ANSI C63.4: 2009
Limit : = 25kHz or two-thirds of 20dB bandwidth,
whichever is greater
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature ; 25C
Relative humidity : 52%
Atmospheric pressure : 101kPa

Table 7: Test result of Frequency Separation

Measured
Channel Channel .
Channel Frequency (MHz) | Separation Limit (kHz) Result
(MH2z)
Low Channel 2420 2 25kHz or two-
: 2.004 thirds of 20dB Pass
Adjacency Channel 2422 bandwidth
Mid Channel 2444 2 25kHz or two-
: 2.004 thirds of 20dB Pass
Adjacency Channel 2446 bandwidth
High Channel 2470 2 25kHz or two-
: 2.004 thirds of 20dB Pass
Adjacency Channel 2472 bandwidth
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Test Plot of Frequency Separation
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%
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5.1.7 Number of hopping frequency

RESULT: Pass

Date of testing : 2012-05-18

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1(d)

Basic standard : ANSI C63.4: 2009

Limits ; > 15 non-overlapping channels

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature ; 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 8: Test result of Number of hopping frequency

Measured Quantity of
Hopping Channel

2406 to 2472MHz 15 >15 Pass

Frequency Range Limit Result
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Test Plot of Number of hopping frequency
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5.1.8 Time of Occupancy

RESULT:

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-05-19

FCC part 15.247(a)(1)(iii)
RSS-210 A8.1(d)

ANSI C63.4: 2009

0.4s

Shield room

Low/ Middle/ High
A

25C

52%

101kPa

Table 9: Test result of Time of Occupancy

Pass

Pulse width Measured _—
Channel (ms) Dwell time (s) Limit (s) Result
2406MHz 3.84 0.399 0.4 Pass
2444MHz 3.84 0.399 0.4 Pass
2472MHz 3.84 0.399 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x

15 (channel) = 6 seconds
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Test Plot of Time of Occupancy
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Middle channel

%
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High channel

A RBW 100 kHz
VBW 300 kHz

Ref 20 dBm «Att 30 dB SWT 6 s
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Center 2.472 GHz 600 ms/

Date: 18.MAY.2012 21:52:18
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3.840000 ms

Ref 20 dBm Att 50 dB SWT 30 ms

20 Marker [T1

Center 2.472 GHz 3 ms/

Date: 19.MAY.2012 23:20:20
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5.1.9 Radiated emissions

RESULT: Pass
Date of testing : 2012-04-14
Test standard : FCC Part 15.109

ICES-003 Issue 4 February 2004
Basic standard ; ANSI C63.4: 2003
Frequency range : 30 — 4000MHz
Limits : FCC Part 15.109(a)

ICES-003 Issue 4 February 2004
Kind of test site : 3m Semi-Anechoic Chamber
Test Setup
Input Voltage : DC 5V (via AC/DC Adaptor)
Operation Mode : B, C
Earthing : Not Connected
Ambient temperature : 25C
Relative humidity : 52%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Radiated emissions

; ’ L ACCURATE TECHNOLOGY CO., LTD.
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #7997

Test item: - Radiation Test

Mode: .. Line-in audio input
Model: -~ RF-WHP212

Standard: ' FCC Class B 3M Radiated

Temp.( CYHum.(%) 24 C/48%
EUT: 2.4GHz Digital Wireless Stereo Headphones

Manufacturer:: Shenzhen Horn Audio Co., Ltd.

Polarization:  Horizontal
Power Source: AC 120V/60Hz
Date: 2012/04/08

Time: 13:20:23

'Engineer Signature:  PEI
Distance: 3m .

Note: SPS:DBK

700 dBu¥/m

60
50

40

fimit1: —

30 beeeens

- 20

0.0 : : - : : : i
30.000 iﬂ F;ﬂ 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Heigm Degree | oo
No. | MHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | %™ | em) | (eg) | Ro™
1 82.0371| 1958 | 1352 | 3310 | 4000 |-6.90] QP
2 271.3460| 17.86 | 1821 | 3607 | 46.00 | -9.93| QP
3 317.4250| 2364 | 1926 | 4280 | 4600 | 3.10| QP

Page: 1
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y 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
- Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
' ' - Polarization: = Vertical

Job:No.: = pei #7998

Standard: FCC Class B 3M Radiated ;  Power Source;  AC 120V/60Hz
Test item: - Radiation Test . Date: 2012/04/08

Temp.(- CyHum.(%) 24 C/48% E Time: 13:34:33

EUT: 2.4GHz Digital Wireless Stereo Headphones .~~~ Engineer Signature: = PEI

Mode: Line-in audio input Distance: = 3m
Model: = RF-WHP212 : L
Manufacturer: Shenzhen Horn'Audio Co, Ltd:

Note: SPS:DBK

70.0  dBuV/m

i limitl: -

60

50

40

30

20

0.0 , I , : Lo :
30.000 “ﬂ éu éu :}ﬂ l;ﬂ ’ : ‘ éﬂﬂ ;ﬂﬂ éﬂﬂ f;ﬂl] 700 ’ 1000.0 MHz
No. &rffi') (5333'/”% F@%" ' (d%i?/u/:q) (dém/tm) M(:g;)m oetector | e | e | Femere
1 355854] 1343 | 1665 | 3008 | 4000 |-992]| QP
2 108.6552| 2043 | 1413 | 3456 | 4350 | 8.94| QP
3 110.9646| 2086 | 1467 | 3553 | 4350 | 7.97| QP
3 2713585 1750 | 1821 | 3571 | 4600 |-1020] QP

Page: 1 http://iwww.atc-lab.com
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s § ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
; » 1 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: “pei #7996 : __ Polarization:  Horizontal
Standard:- FCC Class B 3M Radiated : ' PowerSource: 'AC 120V/60Hz
Test item: - Radiation Test o ‘ Date: 2012/04/08
Temp.( C)/Hum.(%) 24 C/48% : © o Time;1307:06
EUT: - 2.4GHz Digital Wireless Steréo Headphones k - Engineer Signature:' PEL

Mode: - Charging : , , _ Distanee: 3m
Model::  RF-WHP212 , o S S
Manufacturer: Shenzhen Horn Audio:Co., Ltd.

Note: SPS:DBK

700  dBu¥/m

+ limit1: e

60

50

40

30

20

10

0.0 ; S RO : : : : [ o
30.000 40 50 éﬂ 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor' Result Limit ‘Margin Héight Degree
No. | MHz) |(@Buvim)| (@B) | (@Buvim) |(@Buvim)| @B) | | cm | weg) | Ro™*
1 116.5540| 16.95 14.41 31.36 4350 |-12.14 QP
2 163.7359| 17.98 14.64 32.62 43.50 |-10.88 QP
3 186.9513| 13.85 16.04 29.89 4350 |-13.61| QP

Page: 1 http://www.atc-lab.com




Produkte
Products

A TUVRheinland®

Prifbericht - Nr.:

Test Report No.

17025498 001

Seite 69 von 100
Page 69 of 100
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Mode: Charging:

Job'No.:  pei #7995
Standard: FCC Class B 3M Radiated
Test item:  Radiation Test
Temp.( C)Hum.(%) 24 C/48%
EUT: 2.4GHz Digital ereless Stereo Headphones

Science § Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
: o VPoIarrzatlon: - Vertical

Model RF “WHP212
Manufacturer: - Shenzhen Horn Audlo Co Ltd

 Date: 2012/04/08

Distance:  3m

Power Source:  AC 120V/60Hz

Time: 12:54:59 :
Engineer Signature:  PEI

Note: SPS:DBK

70.0 dBu¥/m

60

40

50 i,wn,* M“

¢ himit1: g

20 §....-]- ; ,, SO S

u-n3|].|]|]ﬂ ;l] éﬂ éﬂ ﬂ] ‘;[l ‘ :;l]l] il]l]( éﬂﬂ éﬂﬂ 7‘[“] >1|][.||],|] MHz
No. (:nrﬁg‘) 53332?% F<3°B‘)° ' (dgﬁ/u/lr;) (dé:;n\q/i/‘m) M(Zng)in pstector | 02 | Taag) | Remark
1 360379 1802 | 1662 | 3464 | 4000 |-536| QP
2 474170| 1919 | 1522 | 3441 | 4000 | 559| QP
3 7103018 2108 | 1402 | 3510 | 4350 | 640| QP
7 1271080 2150 | 1500 | 3650 | 4350 | -7.00| QP
5 1785572| 2142 | 1577 | 3689 | 4350 | 661 QP

Page:
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No:: pei #7999 Polarization: - -Horizontal
Standard: FCC 15B above1GHz Power Source: - AC 120V/60Hz
Test item:- - Radiation Test Date: 2012/04/08
Temp.( “C)/Hum.(%) 24 C/48% Time; 13:44.20
EUT: 2 4GHz Digital Wireless Stereo Headphones - Engineer Signature:  PEI
Mode: = - Line-in audio input - - Distance: - 3m
Model: - RF-WHP212 : ‘
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Note: SPS:DBK
30.0 dBu¥/m
BO oo v e
{1 T SOV IV
60
50
AD et e e e
30 MW?WWWJWMW‘
20
10
0.0 ; : : ;
1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading Facfor Result Limit  [Margin Height | Degree | o
No- | MHz) |[(aBuvim)| (@B) |(dBuvim)|(@Buvim)| (@B) | %" | em | @eg) | "™

Page:
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] 8 ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
7 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: pei #8000 ‘ e Polarization:  Vertical
Standard: ‘FCC 15B above1GHz Power Source:  AC 120V/60Hz
Test item: . Radiation Test ' Date: 2012/04/08
Temp.(  CYHum.(%) 24 C/48% , - Time: 13:53:41
EUT: 2.4GHz Digital Wireless Stereo Headphones  Engineer Sighature:  PEI
Mode: - - Line-in audio input : . . Distance:  3m

Model: ~ RF-WHP212
Manufacturer: ' Shenzhen Hor Audio Co., Ltd.

Note: SPS:DBK

90.0 dBu¥Y/m

limit1: —
- limit2:

80

70

60

L1 1 T PR

40

30

20

10

0.0 ' : : }
1000.000 2000 3000 4000 5000 6000.0 MHz

Freq. Reading Factor Result Limit  |Margin Detector Height | Degree

(MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m) | (dB) ©m) | (deg) | Remak

No.

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  pei #8002
Standard: FCC 15B

Mode: Charging

abovelGHz

Testitem: = Radiation Test
Temp.(: CYHum.(%) 24 C/48 %
EUT: 2.4GHz Digital Wireless Stereo Headphones

Model: RF-WHP212 !
Manufacturer: ‘Shenzhen Horn Audio Co., Ltd.

Polarization: : Horizontal
Power Source: - AC 120V/60Hz
Date: 2012/04/08

 Time: 14:08:05

_-Engineer Signature: _ PE
Distance;. :3m i

Note: SPS:DBK

90.0 dBuV/m

80

70

60

50

40

e

0.0 : ; : :
1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading Factor Result Limit  [Margin Detector | Height | Degree | o
No. (MHz) | (dBuV/im) | (dB) | (dBuV/m) |(dBuV/m)| (@B) | °°0% | em) | (deg) | "™

Page: 1
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y . _ ™Y ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
» c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No:: - pei #8001 : Polarization: - Vertical
Standard; FCC 15B abovelGHz Power Source: AC 120V/60Hz
Test item: Radiation Test - Date: 2012/04/08 :
Temp.( C)/Hum.(%) 24 C/48% Time: 13:59:35
EUT: 2.4GHz Digital Wireless Stereo Headphones Engineer Signature: - PEI
Mode: Charging Distance: = 3m
Model: - 'RF-WHP212
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Note: SPS:DBK
900  dBuV/m
80
70
[ 1 N AP
50
T ”‘“‘"*MWWM’&
ot S o S :
20
10
0.0 : : : :
1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. | MHz) | (dBuv/m)| (dB) | (dBuVim) |(dBuvim)| (@B) |P%** | tem) | @eg)y | P

Page: 1 http://www.atc-lab.com
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’ &  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
" F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job'No.: pei #8117 L Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: - AC 120V/60Hz
Testitem: = Radiation Test Date: 12/04/14/
Temp.( C)/Hum.(%) 24 C/48% : Time: 8/56/58
EUT: 2.4GHz Digital Wireless: Stereo Headphones .Engineer Signature: - PEI
Mode: Line-in‘audio.input : . Disiance: 3m
Model: -+ RF-WHP212
Manufacturer: - Shenzhen Horn Audio Co., Ltd.
Note: SPS:SIL

700 dBu¥/m

: [ i E—
60 .

40
30 ;.
i :
Wiy © A
E‘F MMMM“ :
10 1 R
0.0 : : i : : ; : o :
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Réading Factor Result Limit  [Margin Height | Degree
No. MHz) | @Buvim) | (dB) | (dBuVim) |(@Buvim)| (dB) | °®%% | (om | @eg) | Rem
1 78.8410( 10.12 13.17 23.29 40.00 ([-16.71| QP

Page: 1 http://www.atc-lab.com
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. ' B8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No:: ~pei #8116 ~ Polarization: Vertical
Standard; FCC Class B 3M Radiated Power Source:: - AC 120V/60Hz
Testitem: = Radiation Test Date: 12/04/14/
Temp.(* CYHum.(%) 24 C/48 % ~ Time: 8/48/10
EUT: 2.4GHz Digital Wireless Stereo Headphones Engineer Signature: - PE!

Mode: " Line-in audio input Distance: 3m
Model: ~ RE-WHP212 :
Manufacturer: “ Shenzhen Horn Audio Co., Ltd.

Note: SPS:SIL

70.0  dBuV/m

o hmitl: e
i

60

50

40

© 30
20
10
0.0 : R DR : ; : ; -
30.000 40 50 60 70 89 300 400 5ﬂ[! 600 700 1000.0 MHz
Freq. Reading Factor | Result Limit  |Margin Height | Degree
No.- | MHz) |(@Buvim)| (dB) |(dBuvim) |(dBuv/m)| (dB) | %™ | m) | @eg) | Re™*
1 344904| 13.02 | 1680 | 29.82 | 40.00 |-10.18] QP

Page: 1 http://www.atc-lab.com
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B ACCURATE TECHNOLOGY CO., LTD.
| AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:. pei#8114

Test item::  Radiation Test

Mode: Charging
Model: = RF-WHP212

Standard: FCC Class B 3M Radiated

Temp.(  C)/Hum.(%) 24 C/48%
EUT: 2.4GHz Digital Wireless Stereo Headphones'

Manufacturer: Shenzhen Horn Audio Co., Ltd.

Polayrization: Horizontal
Power Source: . AC-120V/60Hz
Date: 12/04/14/

Time: 8/31/47

Engineer Signature: PEI
‘Distance: .- 3m

Note: SPS:SIL

70.0 dBu¥/m

: imit1: -

60

50

40

30

20

10

0.0 : b ; ; N SN

30.000 40 50 60 70 ﬂp 300 400 500 600 700 1000.0 MHz

No. (ﬁﬁ‘i') (Egis/i/r;g) F(?ig;) ' (dgﬁ/u/:a) (dléLn\}i;m) M(gng)ih petector | "CO | Taagy | Remare
1 35.3867| 10.81 15.60 26.41 40.00 {-13.59] QP

Page:
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No:: : pei #8115

Mode: - Charging
Model; - - RF-WHP2

12

Standard; FCC Class B 3M Radiated
Test item: - Radiation Test
Temp.(' C)/Hum.(%) 24 C/48 %
EUT: 2.4GHz Digital Wireless Stereo Headphones

Manufacturer: Shenzhen Horn Audio Co.; Ltd:

Polarization:

Power Source: AC 120V/60Hz

Date: 12/04/14/
Time: 8/39/31

Engineer Signature: = PE|

Distance: 3m

Vertical

Note: SPS:SIL

700  dBu¥/m

60

50

40

30

20

10

0.0 ; ; L : : S S NI

30000 40 50 60 70 80 300 400 500 600 700 1000.0 MH:
No. m‘l’) (533%’) F(ﬁfatf ' (dlgii;;lr;) (dléLn\}i;m) N}Z"é’)'" petector | 0 | Taagy | Remark
1 36.1968| 17.89 16.61 34.50 40.00 -5.50| QP
2 46.0615| 11.60 15.63 27.23 40.00 |-12.77] QP

Page:
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« 3 & ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
| : 1 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:~ pei #8119 Polarization: ' Horizontal
Standard: FCC:-15B above1GHz : Power Source: -AC 120V/60Hz
Testitem: Radiation Test Date: 12/04/14/
Temp.( ' C)/Hum.(%) 24 C /48 % Time: 9/14/48
EUT: 2.4GHz Digital Wireless Stereo Headphones Engineer Signature: - PEI
Mode: Line-in audio input ' Distance:  3m

Model:  RF-WHP212
Manufacturer: Shenzhen Horn Audio Co., Ltd.

Note: SPS:SIL

90.0 dBu¥/m

80

70

60

50

A e ,,,’ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, e CE TV
&l MWW&WAWWWWMMWVWMWWVAWM RN W MM‘WM@WMWW

20
10
0.0 B :
1000.000 3000 4000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree | o
No.- | MMz | (@Buvim)| (dB) | (dBuv/m) |(dBuvim)| (dB) |°Z%" | m) | eg) | RE™
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Famn @ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
‘ ‘ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290

Science & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job:No.: - pei #8118 :

Standard: FCC 15B abovelGHz

Test item; - Radiation Test

Temp.( Cy/Hum.(%) 24 C/48%

EUT: 2:4GHz Digital Wireless Stereo Headphones
Mode: Line-in audio input

Model:- -~ RF-WHP212 :
Manufacturer Shenzhen Horn Audlo Co Ltd

Polarization: Vertical

: - Power Source: - AC 120V/60Hz
- Date: 12/04/14/
. Time: 9/08/06

" Engiheer Signature: . PEl"

. Distance:  3m

Note: SPS:SIL

90.0  dBu¥/m

80

70

[21]

50

40

30

20

10

0.0 :

1000.000 3000 4000.0 MHz
vo | sy | e | et | e T i | |y | "o
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e U ACCURATE TECHNOLOGY CO., LTD.
L " B F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Tel:+86-0755-26503290

Site: 966 chamber

Fax:+86-0755-26503396

Job No.: pei #8120

Standard: FCC 15B abovelGHz

Testitem: - Radiation Test

Temp.( C)Hum:(%) 24 C/48 %

EUT: 2.4GHz Digital Wireless Stereo Headphones
Mode: ' Charging S
Model: « RF-WHP212

Manufacturer: ‘Shenzhen Horn Audio Co,, Ltd.

Polarization:

Horizontal

Power Source: - AC:120V/60Hz
Date: 12/04/14/
Time: 9/21/50

Engineer Signature: - PEI

‘Distance:

3m

Note: SPS:SIL

30.0 dBuV/m

80

70

60

50

40

30 s

20
10
0o 5
1000.000 3000 4000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree |
No.- | MHz) |(@Buvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | %% | em | eg) | Rom
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3 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:" pei #8121
Standard:  FCC 15B

Temp.{ - C)/Hum.(%)

Mode: Charging

above1GHz

Test item: . Radiation Test

24 C/48%

EUT: 2.4GHz Digital Wireless Stereo Headphones

Model: - -RF-WHP212
Manufacturer: - Shenzhen Horn Audio Co., Lid.

. Engineer Signature: . PEI
Distance: . 3m

Polarization: - Vertical :
Power Source: AC 120V/60Hz
Date: 12/04/14/

Time: 9/30/35.

Note: SPS:SIL

90.0 dBuV/m

70

60

50

40

20

10

iy 4\,,
&) wmwwwwwwmwwwwmmwmwwwmwwwmmmwwmw o

0.0 H
1000.000 3000 4000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Helght | Degree
No. | MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | P | em) | (eg) | Re™*
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5.1.10 Conducted emissions

RESULT: Pass
Date of testing : 2012-04-14
Test standard : FCC Part 15.107 (a)

FCC Part 15.207
RSS-210 Clause 2.6

Basic standard : ANSI C63.4: 2003
Frequency range : 0.15 — 30MHz
Limits : FCC Part 15.107(a)

FCC Part 15.207
Table 4 of RSS-Gen

Kind of test site : Shield room

Test setup

Input Voltage : DC 5V (via AC/DC Adaptor)
Operation Mode : A B, C

Earthing : Not Connected

Ambient temperature : 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Conducted emissions

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15

EUT: 2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Operating Condition: On with TX
Test Site: 1#Shielding Room
Operator: PEI
Test Specification: L 120V/60Hz
Comment : Mains port
SPS:DBK

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

.
150k 300k 400k 600k SOOK 1M 2M M 4M 5M 6M 8M 10M 20M  30M
Frequency [Hz}

PEI-0414-V10_fin
PEI-0414-V10_fin2
PEI-0414-V10_pre
PEI-0414-V10_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0414-V10 fin"

4/14/2012 2:54FPM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.200748 52.20 11.2 64 11.4 QP Ll GND
0.272991 46.90 11.5 61 14.1 op L1l GND
0.340018 42.50 11.7 59 16.7 QP Ll GND

MEASUREMENT RESULT: "PEI-0414-V10 fin2"

4/14/2012 2:54PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.203980 30.60 11.3 53 22.8 AV Ll GND
0.276280 26.10 11.5 51 24.8 AV Ll GND
0.340018 25.60 11.7 49 23.6 AV Ll GND

Page 1/1 4/14/2012 2:55PM PEI-0414-V10
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

2:4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212

Shenzhen Horn Audio Co., Ltd.
On with TX

1#Shielding Room

PEI

N 120V/60Hz

Mains port

SPS:DBK

SCAN TABLE: "V 150K-30MHz fin"

Short Description:

"SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

80
70
60

50 k-

40
30
20
10

Frequency [Hz]

-~ MES PEI-0414-V11

LIM FCC 15B V QP
LIM FCC 15B V AV

% @ x MES PEI-0414-V11_fin

+ + MES PEI-0414-V11_fin2
pre
-~ MES PEI-0414-V1l pre2

voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0414-V11 fin"

4/14/2012 2:58PM
Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB  dBpv dB
0.202358 50.90 11.2 64 12.6 QP N
0.266530 43.30 11.5 61 17.9 QP N
0.402085 34.90 11.8 58 22.9 QP N
MEASUREMENT RESULT: "PEI-0414-V11 fin2"
4/14/2012 2:58PM
Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB dBuv dB
0.202358 26.80 11.2 54 26.7 AV N
0.344115 21.80 11.7 49 27.3 AV N
18.863291 11.10 11.1 50 38.9 AV N

Page 1/1

4/14/2012

2:58PM

PEI-0414-V11

PE

GND
GND
GND

PE

GND
GND
GND
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Short Description:

Start Stop Step

Frequency Frequency Width
150.0 kHz 30.0 MHz 0.8 %

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15

_SUB_STD_VTERMZ 1.70

Detector Meas. IF

Time Bandw.
QuasiPeak 1.0 s 9 kHz
Average

EUT: 2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Operating Condition: Line-in audio input
Test Site: 1#Shielding Room
Operator: PEI
Test Specification: L 120V/60Hz
Comment : Mains port
SPS:DBK
SCAN TABLE: "V 150K-30MHz fin”

Transducer

NSLK8126 2008

Level [dBuV]

)
L

I
300k 400k 600k 800k ™

Frequency [Hz]

PEI-0414-V13_fin
PEI-0414-V13 fin2
PEI-0414-V13 pre
PEI-0414-V13 pre2
FCC 15B V QP
FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT:

MEASUREMENT RESULT:

4/14/2012 3:06PM
Frequency Level Transd
MHz dBpv daB
0.276280 33.60 11.5
0.420135 28.50 11.9
0.626268 28.30 11.9

4/14/2012 3:06PM
Frequency Level Transd
MHz dBuv dB
0.623773 2.10 11.9
1.501217 13.80 11.7
30.000000 16.20 11.0
Page 1/1 4/14/2012 3:06PM

"PEI-0414-V13 fin"

Limit Margin Detector Line
dBuv dB
61 27.3 QP Ll
57 28.9 QP Ll
56 27.7 QP Ll

"PEI-0414-V13 fin2"

Limit Margin Detector Line
dBuv dB
46 43.9 AV Ll
46 32.2 AV L1
50 33.8 AV Ll

PEI-0414-V13

PE

GND
GND
GND

PE

GND
GND
GND
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212
Shenzhen Horn Audio Co., Ltd.

Line-in audio input

1#Shielding Room

PEI

N 120V/60Hz

Mains port

SPS:DBK

SCAN TABLE: "V 150K-30MHz fin"

Short Description:

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

Frequency [Hz]

PEI-0414-V12_fin
PEI-0414-V12_fin2
PEI-0414-V12 pre
PEI-0414-V12_pre2
FCC 15B V QP
FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0414-V12 fin"

4/14/2012 3:03PM

Frequency Level
MHzZ dBpv

0.192892 26.30
0.260222 19.70
0.276280 28.10

Transd Limit Margin Detector Line PE
dB  dBpv dB
11.2 64 37.6 QP N GND
11.5 61 41.7 QP N GND
11.5 61 32.8 QP N GND

MEASUREMENT RESULT: "PEI-0414-V12 fin2"

4/14/2012 3:03PM

Frequency Level
MHz dBpv
0.345491 4.20
1.011128 -1.60

30.000000 15.80

Page 1/1 4/14/2012

Transd Limit Margin Detector Line PE
dB  dBuv dB
11.7 49 44.9 AV N GND
11.8 46 47.6 AV N GND
11.0 50 34.2 AV N GND

3:03pM PEI-0414-V12
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15

EUT:

Manufacturer:

2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212

Shenzhen Horn Audio Co., Ltd.

Operating Condition: Charging

Test Site:
Operator:

Test Specification:

1#Shielding Room
PEI
L 120V/60Hz

Comment : Mains port
SPS:DBK
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Freguency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]

300k 400k

600k 800k M 2M
Frequency [Hz}

x 7 x MES PEI-0414-V14_fin

+ + +MES PEI-0414-V14_fin2
MES PEI-0414-V14 pre

————— ~ MES PEI-0414-V14 pre2

LIM FCC 15B V QP

LIM FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0414-V14_ fin"

4/14/2012 3:11PM

Frequency
MHz

0.202358
0.270820
0.340018
2.041453
0.830073

Level Transd Limit Margin Detector Line

dBpv dB  dBpv dB

52.60 11.2 64 10.9 QP L1
46.30 11.5 61 14.8 QP L1
40.90 11.7 59 18.3 QP L1
35.70 11.7 56 20.3 QP L1
29.50 11.2 60 30.5 QP L1

MEASUREMENT RESULT: "PEI-0414-V14_ fin2"

4/14/2012 3:11PM

Frequency
MHz

0.205615
0.271903
2.001110
6.318008

Page 1/1

4/14/2012 3:11PM

Level Transd Limit Margin Detector Line

dBpv dB dBpv dB

33.00 11.3 53 20.4 AV Ll
27.50 11.5 51 23.6 AV L1l
18.80 11.7 46 27.2 AV Ll
10.40 11.4 50 39.6 AV Ll

PEI-0414-V14

PE

GND
GND
GND

GND

PE

GND
GND
GND
GND
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ACCURATE TECHNOLOGY CO.,LID

CONDUCTED EMISSION STANDARD FCC PART 15

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

SCAN TABLE:
Short Description:

2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212

Shenzhen Horn Audio Co., Ltd.
Charging

1#Shielding Room

PEIL

N 120V/60Hz

Mains port

SPS:DBK

"V 150K-30MHz fin"

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. Ir Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

Frequency [Hz]

TR PV b
Y ot
R

4‘M 5M 6"\/| 8M ‘10‘M ZU‘M 30MI

PEI-0414-V15_fin
PEI-0414-V15_fin2
PEI-0414-V15_pre
PEI-0414-V15_pre2
FCC 15B V QP
FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0414-V15 fin"

4/14/2012 3:14PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBuv dB
0.203167 50.00 11.3 64 13.5 QP N GND
0.276280 41.60 11.5 61 19.3 QP N GND
0.342744 36.70 11.7 59 22.4 QP N GND
2.009114 30.70 11.7 56 25.3 QP N GND
9.959176 27.20 11.3 60 32.8 QP N GND
MEASUREMENT RESULT: "PEI-0414—V15_fin2"
4/14/2012 3:14PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.205615 29.50 11.3 53 23.9 AV N GND
1.877290 14.90 11.7 46 31.1 AV N GND
27.672851 11.70 11.0 50 38.3 AV N GND
Page 1/1 4/14/2012 3:14PM PEI-0414-V15
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15

EUT: 2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Operating Condition: On with TX
Test Site: 1#Shielding Room
Operator: PEI
Test Specification: I 120V/60Hz
Comment : Mains port
SPS:SIL
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]
L e R e T e R :
70 [t Rty ety By Al et iy R - |
60 : ! i
50 : . .
| I )
40 el s B | 1
I 1 1
zg I s
k- g £ " i, SRS =
/A P ! ' ¥ Sy
YINNGAL Wi ; e
10 W}r i i [ 1 i i b PRTRES 3
0 I I L 1 1 1 I R R I )
150k 300k 400k 600k 800k 1M 2M 3m 4M S5M 6M 8M 10M 20M 30M
Frequency [Hz]
X # x MES PEI-0414-V09 _fin
+ + MES PEI-O414—V09__fin2
= PEI-0414-V09_pre
MES PEI-0414-V09_pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "PEI—0414—V09__:Ein"
4/14/2012 2:49PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.481211 26.80 12.0 56 29.5 QP Ll GND
1.077818 21.30 11.8 56 34.7 QP Ll GND
27.894676 25.60 11.0 60 34.4 QP Ll GND
MEASUREMENT RESULT: "PEI—0414—V0.9_fin2 "
4/14/2012 2:49PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.502813 17.10 12.0 46 28.9 AV L1 GND
1.077818 11.50 11.8 46 34.5 AV Ll GND
28.685163 15.50 11.0 50 34.5 AV Ll GND
Page 1/1 4/14/2012 2:50PM PEI-0414-V09
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15

EUT: 2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Operating Condition: On with TX
Test Site: 1#Shielding Room
Operator: PEI
Test Specification: N 120V/60Hz
Comment : Mains port
SPS:SIL

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV}]
L it medd e e T (it s Bt s Bt e i R
70 e il St
o
60 stonts nts ks st e St
0 S
40 B UL
L. I [
30 oo ~ 1 R e B e
20 %’%«f PN e
I 1 1 ] I I I
bt A ALY SAMAAL bkl o X . 5N
10 [ARAAAT AN et b spsahre
I ) I L I .
0 150k 300k 400k 600k 800k 1M 20M

Frequency [Hz]

PEI-0414-V08_fin
PEI-0414-V08_fin2
PEI-0414-V08 pre
PEI-0414-V08 _pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0414-V08 fin"
4/14/2012 2:47PM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB dBpv dB
0.462379 20.10 11.9 57 36.5 QP
1.274563 12.30 11.8 56 43.7 QP
28.343676 22.70 11.0 60 37.3 QP

MEASUREMENT RESULT: "PEI-0414-V08 fin2"
4/14/2012 2:47PM

Frequency Level Transd Limit Margin Detector
MHz dBuv dB  dBuv dB
0.289837 17.40 11.5 51 33.1 AV
1.060744 5.20 11.8 46 40.8 AV
28.799903 12.60 11.0 50 37.4 AV

Page 1/1 4/14/2012 2:47PM PEI-0414-V08

Line

z 2z 2z

Line

===

PE

GND
GND
GND

PE

GND
GND
GND




Produkte
Products

TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17025498 001 Seite 91 von 100

Page 91 of 100

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212
Shenzhen Horn Audio Co., Ltd.

Line-in audio input

1#Shielding Room

PEI

L 120V/60Hz

Mains port

SPS:SIL

SCAN TABLE: "V 150K-30MHz fin"

Short Description:
Start Stop
Frequency Frequenc
150.0 kHz 30.0 MHz

_SUB_STD_VTERM2 1.70

Step Detector Meas. IF Transducer
y Width Time Bandw.
0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

Frequency [Hz]

x « % MES PEI-0414-V06_fin
+ + +MES PEI-0414-V06_fin2

~MES PEI-0414-V06 _pre
e MES PEI-0414-V06 pre2
LIM, FCC 15B V QP
LIM FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0414-V06_fin"

4/14/2012 2:39PM
Frequency Level
MHz dBpv

0.290996 19.00
4.500021 12.70
29.146886 20.20

Transd Limit Margin Detector Line PE
dB  dBpv dB
11.6 61 41.5 QP Ll GND
11.5 56 43.3 QP L1l GND
11.0 60 39.8 QP Ll GND

MEASUREMENT RESULT: "PEI-0414-V06_fin2"

4/14/2012 2:39PM
Frequency Level
MHz dBuv

0.287532 12.00

1.501217 7.60
30.000000 14.30

Page 1/1 4/14/2012

Transd Limit Margin Detector Line PE
dB  dBpv dB
11.5 51 38.6 AV L1 GND
11.7 46 38.4 AV Ll GND
11.0 50 35.7 AV Ll GND

2:39PM PEI-0414-V06
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ACCURATE TECHNOLOGY CO.,LID
CONDUCTED EMISSION STANDARD FCC PART 15

EUT: 2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212

Manufacturer:
Operating Condition: Line-in audio input
Test Site: 14#Shielding Room
Operator: PEI
Test Specification: N 120V/60Hz
Comment : Mains port

SPS:SIL

SCAN TABLE: "V 150K-30MHz fin"
Short Description:

Start Stop Step

150.0 kHz 30.0 MHz 0.8 %
Average

Shenzhen Horn Audio Co., Ltd.

_SUB_STD_VTERM2 1.70
Detector Meas.

Frequency Frequency Width Time

QuasiPeak 1.0 s

Bandw.
9 kHz

Transducer

NSLK8126 2008

Level [dBuV]
80
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150k 300k 400k 600k 80Ok 1M 2M M

4M  5M M 8M 10l 30M
Frequency [Hz]
PEI-0414-V07_fin
PEI-0414-V07_fin2
PEI-0414-V07_pre
PEI-0414-V07_pre2
FCC 15B V QP Voltage QF
FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "PEI-0414-VOZ_fin"
4/14/2012 2:41PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBuv dB
0.287532 19.70 11.5 61 40.9 QP N GND
1.658771 2.50 11.7 56 53.5 QP N GND
30.000000 22.00 11.0 60 38.0 QP N GND
MEASUREMENT RESULT: "PEI-0414—VOZ_fin2"
4/14/2012 2:41PM
Frequency Level Transd Limit Margin Detector Line PE
MHZ dBpv dB  dBpv dB
0.280727 13.30 11.5 51 37.5 AV N GND
4.500021 2.90 11.5 46 43.1 AV N GND
30.000000 13.00 11.0 50 37.0 AV N GND

Page 1/1 4/14/2012 2:42PM PEI-0414-V07
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15

EUT: 2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212
Manufacturer: Shenzhen Horn Audio Co., Ltd.

Operating Condition: Charging

Test Site: 1#Shielding Room

Operator: PEI

Test Specification:

L 120V/60Hz

Comment : Mains port
SPS:SIL
SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]
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150k 300k 400k 600k 800k 1M 2M 3M 4M 5M 6M 8M 10M
Frequency {Hz]
PEI-0414-V02_fin
PEI-0414-V02_fin2
PEI-0414-V02 pre
PEI-0414-V02_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV
L.
MEASUREMENT RESULT: "PEI—0414-V02_fin"
4/14/2012 2:23PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.626268 33.40 11.9 56 22.6 QP ! L1 GND
1.369519 27.50 11.8 56 28.5 QP Ll GND
29.972858 27.00 11.0 60 33.0 QP Ll GND
MEASUREMENT RESULT: "PEI-0414-V02_fin2"
4/14/2012 2:23PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB dBpv dB
0.601760 24.60 12.0 46 21.4 AV Ll GND
1.289919 19.00 11.8 46 27.0 AV Ll GND
29.734506 16.30 11.0 50 33.7 AV Ll GND
Page 1/1 4/14/2012 2:23PM PEI-0414-V02
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15

EUT:

Manufacturer: Shenzhen Horn Audio Co., Ltd.
Operating Condition: Charging

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz

Comment : Mains port

SPS:SIL

"V 150K-30MHz fin"

SCAN TABLE:
_SUB_STD_VTERM2 1.70

Short Description:

2.4GHz Digital Wireless Stereo Headphones M/N:RF-WHP212

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV}
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150k 300k 400k 600k 800k 1M 2M 3M 4M SM &M 8M 10M 20M  30M
Frequency [Hz]
X # x MES PEI-0414-V03_fin
+ + +MES PEI-0414-V03 fin2
MES PEI-0414-V03 _pre
-------- MES PEI-0414-V03 pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "PEI—0414—V03__fin"
4/14/2012 2:27PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.548969 25.00 12.0 56 31.0 QP N GND
1.176758 18.80 11.8 56 37.2 QP N GND
29.734506 22.40 11.0 60 37.6 QP N GND
MEASUREMENT RESULT: "PEI—0414—V03_fin2"
4/14/2012 2:27PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.628773 19.80 11.9 46 26.2 AV N GND
1.264427 13.80 11.8 46 32.2 AV N GND
29.498050 13.00 11.0 50 37.0 AV N GND
Page 1/1 4/14/2012 2:27PM PEI-0414-V03
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 17.498mW (12.43dBm) only,
which less than 20mW. Hence the EUT is exempted from routine evaluation limits
(SAR Evaluation) according to clause 2.5.1 of RSS-102 Issue 4.

Since maximum peak output power of the transmitter is <60/f (GHz) mW, i.e.
17.498mW<25(=60/2.4) mW, hence the EUT is exclueded from SAR evaluation
according to FCC KDB publication 447498 DO01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

AN
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Photograph 2: Set-up for Radiated Emissions below 1GHz

Photograph 3: Set-up for Radiated Emissions above 1GHz
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Photograph 4: Set-up for Spurious Emissions below 1GHz
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Photograph 6: Setup for Radio Spectrum testing
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